
612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 1 of 216 

 

Minutes of the 612thmeeting ofthe State Level Expert Appraisal Committee(SEAC) held on 

18/03/2020 at Committee Room, Gujarat Pollution Control Board, Sector 10A,Gandhinagar. 

The 612thmeeting of the State Level Expert Appraisal Committee (SEAC) was held on 18th March 2020 at 

Committee Room, Gujarat Pollution Control Board, Sector 10A, Gandhinagar. Following members attended 

the meeting: 

1. Dr. Dinesh Misra, Chairman, SEAC 

2. Shri S. C. Srivastav, Vice Chairman, SEAC 

3. Shri V. N. Patel, Member, SEAC 

4. Shri. R. J. Shah, Member, SEAC 

5. Shri A. K. Muley, Member, SEAC 

6. Dr. V. K. Jain, Member, SEAC 

7. Shri A. V. Shah, Secretary, SEAC 
[...]
31 10-Methoxy Iminostilbene 4698-11.7 
Pharma 

Intermediate/oxcarbamezepine 

32 
2-Chloro-4-(4-chloro 

phenoxy) acetophenone. 
119851-28-4 Pharma Intermediate/difenoconazole 

33 
2-Amino-4-Hydroxy 

Acetophenone 
90033-64-0 Pharma Intermediate/ractopamine 

34 
2-Bromo-4’-hydroxy 

Acetophenone 
2491-38-5 Pharma Intermediate/ractopamine 

35 
2-Chloro-4’-hydroxy 

Acetophenone 
6305-04-0 Pharma Intermediate/ractopamine 

Bulk Drugs Group-1  
 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 90 of 216 

 

36 Pregabalin 148553-50-8 

30 

api/anti covulsant 

37 Albendazole 54965-21-8 api/anti worm 

38 Atenolol 29122-68-7 api/beta bocker 

39 Atorvastatin Calcium 134523-00-5 api/cardiovascular 

40 Carbamazepine 298-46-4 api/anti epileptic 

41 Gabapentin 60142-96-3 api/anti covulsant 

42 Ketoconazole 65277-42-1 api/anti fungal 

43 Losartan potassium 124750-99-8 api/hypertension 

44 Metoprolol Succinate 98418-47-4 api/hypertension 

45 Metoprolol Tartrate 37350-58-6 api/hypertension 

46 Oxcabazepine 28721-07-5 api/anti epileptic 

47 Pantaprazol Sodium 138786-67-1 api/anti ulcer 

48 Ractopamine hydrochloride 90274-24-1 api/beta agonist 

49 Ritonavir 155213-67-5 api/antiretroviral 

50 Rivaroxaban 366789-02-8 api/anticoagulant 

51 Salmeterol xinafoate 94749-08-3 api/anti asthamatic 

52 Saxagliptin Monohydrate 945667-22-1 api/anti diabetic 

53 Soterenol 13642-52-9 api/anti asthamatic 

54 Sitagliptin 486460-32-6 api/anti diabetic 

55 Valsartan 137862-53-4 api/hypertension 

56 Glipizide 29094-61-9 api/anti diabetic 

57 Rosuvastatin Calcium 147098-20-2 api/cardiovascular 

58 Sofosbuvir 1190307-88-0 api/anti viral 

59 Telmisartan 144701-48-4 api/hypertension 

60 Mirtazapine 61337-67-5 api/anti histamine 

61 Nevirapine 129618-40-2 api/HIV/AIDS curing 

62 Octopamine 104-14-3 api/veternary 

63 Tranexamic acid IP 1197-18-8 api/antifibrinolytics 

Specialty Chemicals  
 

64  p-Chloro phenol 106-48-9 

120 

Raw material for 

4,2(Methoxyethyl)phenol 

65 o-Chloro phenol 95-57-8 
Raw material for 2-

Chlorobenzaldehyde  

66 2,6-Dichloro toluene 118-69-4 
Raw material for 2 methyl 3 biphenyl 

methanol 

http://www.molbase.com/moldata/3489.html
http://www.molbase.com/moldata/3489.html


612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 91 of 216 

 

67 Hydrazine hydrate 10217-52-4 Raw material for 1,2,4-Triazole 

68 1,2,4-Triazole 288-88-0 
Raw material for 1-Methyl-1,2,4-

Triazole 

69 3-Cyano pyridine 100-54-9 
Raw material for nictonic 

acid/nictonamide 

70 Phenyl Ethyl Alcohol (PEA) 60-12-8 
Raw material for Phenyl Methyl 

Alcohol 

71 
Phenyl ethyl methyl ether 

(PEME) 
3558-60-9 

Raw material for Phenyl ethyl methyl 

ether 

72 Triclosan ‎ 3380-34-5  Raw material for Irgasan 

73 
2–Amino–4, 4’ – Dichloro 

Diphenyl Ether 
121-27-7 Raw material for Yellow acid 

74 
2–Hydroxy–4, 4’–Dichloro 

Diphenyl Ether 
3380-44-7 Raw material for Tinosan 

75 Decabromo diphenyl oxide 1163-19-5 Raw material for Saytex 

76 Alpha phenyl ethyl amine dl  618-36-0 
Raw material for R+ 1 

phenylethylamine 

77 (R)-(+)-1-Phenylethylamine 3886-69-9 
Raw material for R- carbommoyl 

methyl 5 methyl hexanoic acid 

78 (S)-(-)-1-Phenylethylamine 2627-86-3 
Raw material for (S)-3-Cyano-5-

methylhexanoic acid 

79 L-(+)-Mendelic acid 17199-29-0 
Raw material for Dulexotine 

Hydrochloride 

80 Malononitrile 109-77-3 
Rawmaterial for 2 

chlorobenzaldehyde malononitrile 

81 2,4-Difluoro aniline 367-25-9 
Raw material for 2,4-difluoro-5-

chloronitrobenzene 

82 
2,2-Dibromo-2-

Cyanoacetamide 
10222-01-2 Raw material for Bioban (dbnpa) 

83 2-(4-tert-butyl)phenyl) ethanol 5406-86-0 
Raw material for 2-Benzoxazol-2-yl-1-

(4-tert-butylphenyl)ethanol  

 Total 295  

 The project falls under Category B of project activity 5(f) as per the schedule of EIA Notification 2006.  

 PP was called for presentation in the SEAC meeting dated 18/02/2020.  

 Salient features of the project are as under:  

Sr. Particulars Details 

http://www.molbase.com/moldata/143789.html
http://www.molbase.com/moldata/143789.html


612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 92 of 216 

 

no.  

A 

A Total cost of Proposed Project  

(Rs. in Crores):  

22.0 Crores 

 Details of EMP  

Environment 

Issue/ 

Component 

Remedial Measures Component  Capital Cost of 

EMP  

Recurring Cost  

of EMP  

Hazardous 

waste generation 

& disposal  

Proper collection, Safe 

Handling, Storage within 

premises and disposal 

of waste at approved 

TSDF, incineration 

facility, re-cyclers, re-

processors.  

Cost of TSDF/CHWIF  

membership letter of 

M/s. SEPPL, Dahej  

Rs. 75,000/-  -- 

Construction of 

Hazardous waste 

storage yard  

Rs. 15,00,000/-  -- 

Cost for TSDF 

disposal  

--  Rs. 1,53,60,000/-  

per year 

Cost for incineration 

disposal  

--  Rs. 3,74,40,000/- 

per year 

Effluent 

generation and 

treatment  

Low COD effluent from 

ETP will be sent to in-

house RO & High COD 

effluent will be treated 

in in-house MEE.  

Construction cost 

Effluent treatment 

plant & RO 

Rs. 

1,00,00,000/-  

 

Treatment cost of 

effluent/ year  

--  Rs. 4,38,60,000/- 

per year  

Details of Air 

Emission  

Adequate pollution 

control system will be 

provided for control of 

gaseous emission.  

 Adequate stack 

height for better 

dispersion of 

pollutants  

 Dust Control 

During 

Construction  

Cost of stack 

installation  

Rs. 2,00,000/- -- 

Cost of multi-cyclone 

separator with bag 

filter and Water 

Scrubber 

Rs. 8,00,000/- -- 

Cost of scrubber  Rs. 8,00,000/- -- 

Cost of maintenance 

of APCM System 

Rs. 75,000 /-  

 

Rs. 5,00,000/- per 

year 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 93 of 216 

 

Plantation  30 % of the plant area 

will be developed as 

greenbelt.  

Cost of tree 

plantation  

Rs. 15,60,000/-   

Cost of maintenance  -- Rs. 1,00,000/- per 

year 

Monitoring of 

Environmental 

parameters  

Regular monitoring of 

various environmental 

parameters will be 

carried out to check the 

effectiveness of the 

control system.  

Cost of monitoring of 

various 

environmental 

parameters  

Rs. 35,00,000/-  Rs. 3,00,000/-per 

year  

TOTAL  Rs. 

1,85,10,000/-  

Rs. 9,75,30,000/-

per Year  
 

 Details of CER as per OM dated 01/05/2018  

As per OM no. 22-65/2017 on dated 01/05/2018 regarding ―Corporate Environment Responsibility‖ (CER), 

Brownfield projects have to contribute 2% of the Additional Capital Investment, the company will contribute Rs 

44.0 Lakhs as funds for CER activities  

Activities to be carried out under CER: 

 Education,  

 Health,  

 Environment, 

  Agriculture 

B Total Plot area  ( sq. meter) 

 

13,923 Sq. m.  

 Green belt area  

( sq. meter) 

4,177 Sq. m. 

C Employment generation 

 

150 

D Water 

i 

 

Source of Water Supply 

 

(GIDC Bore well, Surface water, Tanker supply  etc...) 

 

GIDC Water Supply 

Status of permission from the concern authority. 

 

GIDC/DEE(WS)/BRH/235 

  



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 94 of 216 

 

ii Water consumption (KLD) 

 Category 

 

Quantity 

KLD 

Remarks 

(G) Domestic  10.0  

(H) Gardening 2.0  

(I) Industrial  

          Process 136.4  

Washing 20.0  

Boiler 40.0  

Cooling 10.0  

Scrubber 4.0  

Industrial Total 210.4  

Total (A + B + C) 222.4  

 

1) Total water requirement for the project:222.4  KLD 

2) Quantity to be recycled: 9.6 KLD 

3) Total fresh water requirement: 212.8 KLD 

(Total water requirement = Fresh water + Recycled water) 

 

iii 

 

Waste water generation (KLD) 

 Category Waste water 

KLD 

Remarks 

(E) Domestic  8.0  

(F) Industrial  

          Process 114.2 Low COD & TDS: 103.8 KLD (ETP-1) 

High COD & TDS: 10.4 KLD (ETP-2) 

Washing 20.0 Low COD & TDS: 20.0 KLD (ETP-1) 

Boiler 10.0 RO: 12 KLD, RO Reject of 2.4 KLD will be treated 

with ETP-1. Cooling 2.0 

Scrubber 5.33 Reuse and sell under rule-9 permission 

Total Industrial waste water  151.5  

Total  [A + B] 159.5  

- 

iv Treatment facility within premises with capacity  

[In-house ETP (Primary, Secondary, Tertiary), MEE, Stripper, Spray Dryer, STP etc. 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 95 of 216 

 

 ETP-1 (Primary, Secondary, Tertiary) : 126.2 KLD 

 ETP-2 (Primary) : 10.4 KLD 

 ETP-3 (RO) : 12.0 KLD 

Treatment scheme including segregation at source.   

 Stream I (Low COD & TDS Stream) (123.8 KLD + 2.4 RO Reject) 

 First all non-toxic and biodegradable streams (low & medium COD & TDS) of wastewater shall 

pass through oil & grease removal tank (ogrt-01) where floating o & g shall be removed manual 

from top and collected in o & g collection tank (ogct-01). Then effluent shall be collected in 

collection cum equalization tanks-01 (cets-01). Pipe grid is provided at bottom of the cets-01 to 

keep all suspended solids in suspension and to provide proper mixing. 2 nos. Of air blowers (1w+1 

stand-by) shall supply air through to pipe grid.  

 Then after, equalized wastewater shall be pumped to neutralization tank-1 (nt-01-b) where the 

continuous addition and stirring of lime solution is done to maintain neutral ph of wastewater from 

lime dosing tanks (ldt-01-a/b) as per requirement with help of lime dosing pumps. Then after, 

neutralized wastewater shall go to flash mixer (fm-01) by gravity. Alum shall be dosed from alum 

dosing tanks (adt-01-a/b) with help of dosing pumps. Then coagulated effluent shall be collected in 

flocculator (fl-01) where polyelectrolyte shall be dosed from polyelectrolyte dosing tank-1 (pedt-01) 

with help of pumps to carry out flocculation with help of flocculator mechanism. Then after, 

coagulated wastewater shall be settled in primary clarifier-1 (pcl-01).  

 Clear supernatant from pcl-01 shall be passed in aeration tank-1 (at-01). Here, condensate from 

MEE and ATFT through condensate storage tank (cst-01) mix with effluent. Here, biodegradation 

of organic matter of the wastewater shall be carried out by bacteria (suspended growth) in the at-

01 and for that oxygen shall be supplied by 2 nos. of air blowers (b-02) through diffusers. Air 

blowers also keep MLSS in suspension.  

 Then after, wastewater shall go to secondary clarifier-1 (scl-01). Here, the suspended solids shall 

be settled. Sludge shall be removed from bottom of scl-01 and pumped to at-1 to maintain MLSS 

and excess activated sludge shall be sent to sludge sump (ss-01).  

 Clear supernatant from scl-01 shall go to aeration tank-2 (at-02). Here biodegradation of left out 

organic matter of the wastewater shall be carried out by bacteria (suspended growth) and for that 

oxygen shall be supplied by two nos. Of blowers (b-03) with help of diffusers. Then after, 

wastewater shall go to secondary clarifier-2 (scl-02) from at-2. Here, the suspended solids shall be 

settled. Activated sludge shall be removed from bottom of scl-02 and pumped to at-02 to maintain 

MLSS and remaining will be sent to ss. Nutrients will be added from nutrient dosing tanks (ndts-

01) to aeration tank-1 & 2 for growth of bacteria. Clear shall be collected in intermediate sump (is-

01) by gravity. 

 Thereafter, the wastewater shall be passed through multi grade filter (mgf-01) to remove left out 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 96 of 216 

 

TSS and activated carbon filter (acf-01) for final effluent polishing. After tertiary treatment, effluent 

shall be collected in treated effluent sump-01 (tes-01) before sent to CETP Dahej for further 

treatment. 

 Sludge settled in pcl-01, pcl-02 and excess sludge from scl-01-b/02-b shall be collected in sludge 

sumps (sss-01-a/b) then sludge shall be pumped to centrifuge (cf-01) where poly shall be mixed 

from poly dosing tank-2 (pdt-02) with sludge to increase efficiency of centrifuge sludge dewatering. 

Then, dewatered sludge shall be stored in in HWSA and then ultimate disposal to TSDF. Leachate 

from cfs-01 and backwash from mgf-01 and acf-01 shall be collected in drain pit and pumped back 

to cet-01-a/b for further treatment. 

 

 Stream II (High TDS stream) (10.4  KLD Process) 

 All high TDS streams of wastewater shall be collected in equalization cum neutralization tank-01 

(ent-01). Here caustic shall be added from ldt-01 by gravity. Mixer is provided at bottom of the ent-

01 to keep all suspended solids in suspension and for proper mixing.   

 Then, neutralized wastewater shall be pump to flash mixer-02 (fm-02) where alum and 

polyelectrolyte shall be dosed from alum dosing tank (adt-01) and polyelectrolyte dosing tank 

(pedt-01) respectively by gravity. Then it will go into pst-01 where solids are allowed to settle and 

clear supernatant from pst-01 shall be collected in treated effluent sump (tes-01) before sent to 

common MEE M/s. BEIL for further treatment.  

 

 Stream-III (12 KL) 

 All utilities streams of wastewater shall be passed through duel media filter (dmf-01) to remove left 

out TSS. After treatment, effluent shall be collected in RO feed tank (roft-01) before sent to RO-01 

for further treatment. RO-01 permeate water shall be collected in RO permeate tank (ropt-01) 

before reuse in process & RO-01 reject shall be sent to ETP for further treatment. 

  

Note: (In case of CETP discharge) : 

Management of waste water keeping in view direction under section 18 (1) (b) of the Water 

(Prevention and Control of Pollution) act, 1974 issued by CPCB regarding compliance of CETP.  

 Unit has proposed ETP to achieve CETP norms, and then after unit will discharge the effluent to 

CETP, Dahej through Pipeline. 

Brief note on adequacy of ZLD (In case of Zero Liquid Discharge): 

 Low COD & TDS effluent will be discharge into CETP, Dahej after treated in Primary, Secondary 

and tertiary treatment. High COD & TDS effluent will be treated in primary treatment and then 

sent to CMEE of BEIL, Dahej and waste water from Cooling and boiler will be treated in RO and 

reuse within premises. 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 97 of 216 

 

v Mode of Disposal & Final meeting point 

 

Domestic:  

 

Septic tank/Soak Pit System 

Industrial: 

 

Low COD & TDS: Effluent will be treated in Primary, Secondary and tertiary treatment, 

after that sent to CETP, Dahej. 

High COD & TDS: Effluent will be treated in in primary treatment and then sent to 

CMEE of BEIL, Dahej. 

Waste water from Cooling and boiler will be treated in RO and reuse within premises. 

 126.2 KLD Low COD & TDS effluent will be discharge into CETP, Dahej after 

treated in Primary, Secondary and tertiary treatment. 

 10.4 KLD High COD & TDS effluent will be treated in primary treatment and 

then sent to CMEE of BEIL, Dahej and waste water from Cooling and boiler will 

be treated in RO and reuse within premises. 

 RO Permeate of 9.6 KLD will be reuse in Process. 

 Domestic waste water (8.0 KL/day) will be disposed by septic tank or soak pit 

system.  

vi In case of Common facility (CF) like CETP, Common Spray dryer, Common MEE etc. Name of CF 

 CETP, Dahej, CMEE of BEIL,Dahej 

Membership of Common facility (CF) 

(For waste water treatment)  

GIDC/BRH/DEE (DRG)/362 

 

vii Simplified  water balance diagram with reuse / recycle of waste water 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 98 of 216 

 

 

 

 

viii Reuse/Recycle details (KLD)  

Total reuse…….KLD 

Source of waste 

water for reuse  with 

quantity in KLD (From 

where it is coming) 

Application area 

with quantity in 

KLD (Where it is 

used) 

Characteristics of waste 

water to be reused (COD, 

BOD, TDS etc.)  

Remarks 

regarding 

feasibility to 

reuse i.e. 

RO Permeate: 9.6 KLD Boiler: 9.6 KLD COD: 120 mg/l 

BOD: 30 mg/l 

TDS: 300 mg/l 

-- 

    
 

E Air 

i Flue gas emission details 

No. of Boilers/TFH/Furnaces/DG sets etc. with capacities viz. TPH, Kcal/hr, MT/hr, KVA etc.  

 

- 

Sr. 

no. 

Source of 

emission 

With 

Stack 

Height 

(meter) 

Type of Fuel 

Quantity 

of Fuel  

MT/Day 

Type of 

emissions 

i.e. Air 

Air Pollution 

Control 

Measures 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 99 of 216 

 

Capacity  Pollutants (APCM) 

1 
Boiler (4 

TPH) 
30 Coal 4 

SPM < 150  

mg/Nm3 

SO2 < 100 

ppm 

NOx < 50 

ppm 

Multi Cyclone 

Separator with 

Bag Filter & 

Water 

Scrubber 

2 
D. G Set 

(750 KVA) 
11 HSD 2 

SPM < 150  

mg/Nm3 

SO2 < 100 

ppm 

NOx < 50 

ppm 

Adequate 

stack Height 

- 

ii Process gas emission details i.e. Type of pollutant gases (SO2, HCl, NH3, Cl2, NOx etc.) 

 

 - 

Sr. no. 

Specific Source of 

emission 

(Name of the Product & 

Process) 

Type of 

emission 

Stack/Vent 

Height (meter) 

Air Pollution 

Control Measures 

(APCM) 

1 
Process Vent 

(Ketoconazole) 
HCl 11 

Two stage Water 

scrubber 

2 
Process Vent 

(Valsartan) 
SO2 11 

Two stage Alkali 

scrubber 

3 
Process Vent 

(Ketoconazole) 
HBr 11 

Two stage Water 

scrubber 

4 

Process Vent 

(4-Hydroxy Phenyl 

Acetamide) 

NH3 11 
Two stage Water 

scrubber 

- 

iii Fugitive emission details with its mitigation measures: 

As below:  

 Following measures will be adopted to prevent and control fugitive emissions: 

1. Airborne dust at all transfers operations/ points will be controlled either by spraying water or 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 100 of 216 

 

providing enclosures. 

2. Adequate ventilation will be provided. 

3. Regular maintenance of valves, pumps, flanges, joints and other equipment will be done to 

prevent leakages and thus minimizing the fugitive emissions. 

4. Entire process will be carried out in the closed reactors with proper maintenance of pressure 

and temperature. 

5. Periodic monitoring of work area will be carried out to check the fugitive emission. 

6. Stand by pumps will be provided on all scrubbers. Besides, scrubbers will be equipped with 

on-line pH meter with hooter system for better operational control. 

7. Close feeding system will be provided for centrifuges. Centrifuge and filtrate tank vents will 

be connected to vent chillers. 

8. Minimum number of flanges, joints and valves in pipelines. 

9. Regular inspection of floating roof seals and proper preventive maintenance of roofs and 

seals for tanks. 

10. Fugitive emission over reactors, formulation areas, centrifuges, chemical loading, transfer 

area will be collected through hoods and ducts by induced draft and controlled by scrubber/ 

dust collector. 

11. Dedicated scrubber will be provided are used for fugitive emissions to control. 

12. For dust emissions bag filter will be provided. 

Enclosures to chemical storage area, collection of emission from loading of raw materials in particular 

solvents through hoods and ducts by induced draft, and control by scrubber / dust collector to be 

ensured. 

 

F Hazardous wastes  

(as per the Hazardous and Other Wastes (Management and Transboundary Movement) Rules 2016. 

i  

Sr. 

No. 

Type Of Waste Source Of Generation Category Quantity 

(MT/Annu

m) 

Mode Of Treatment 

And Disposal 

1 Spent carbon ± 3-(Carbamoyl methyl)-5-

methyl hexanoic acid 

(CMMHA), 

4-Hydroxy phenyl 

acetamide, Triclosan, 

Sitagliptin, Nevirapine 

Schedule-

(I)-(28.3) 

504 Collection, Storage, 

Transportation and 

sent for co-processing 

in cement industries or 

sent to Incineration 

site. 

2 Sulphuric Acid (50- 1,1- Cyclohexane diacetic Schedule- 13,629 Collection, Storage, 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 101 of 216 

 

65%) acid (Di-Acid), 2–Hydroxy–

4, 4’–Dichloro Diphenyl 

Ether, Triclosan, 

(I)-(28.1) Transportation and 

Sell to end users 

Having Rule-9 

permission. 

3 HCl (30%) 4-hydroxy Acetophenone, 

2,6-Dichloro toluene, 

Saxagliptin Monohydrate 

& Scrubber 

Schedule-

(I)-(28.1) 

1,402 Collection, Storage 
[...]
3 Capital for EMP for Solid /Hazardous Waste Management 5.25 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 129 of 216 

 

Hazardous & non-hazardous Wastes handling system & facilities 5.00 

  TSDF & CHWIF membership 0.25 

4 Capital for EMP for Occupational Health & Safety 10.00 

Fire Fighting and  other safety & emergency facilities 10.00 

5 Capital for EMP for Greenbelt 3.00 

  Sapling, Plantation, equipment & facilities 3.00 

TOTAL CAPTAL COST PROVISION FOR EMP/EMS 115.00 

 

Recurring Cost Provision for EMP/EMS 

 

Sr. 

No. 

Particulars  Proposed 

Amount  

(In Lakhs) 

1 Water and Wastewater Management  16.55 

Maintenance of ETP & Pipeline 12.00 

Maintenance of solvent stripper & ATFD 2.00 

Monitoring 0.50 

CETP Charges 1.50 

Maintenance of Rainwater Harvesting System 0.30 

Water quality Monitoring 0.25 

2 Air Pollution and Noise Control 3.05 

For Air 2.75 

Maintenance of APCDs 1.50 

Chemicals for APCDs O&M 1.00 

Emission & Ambient Air Monitoring 0.25 

For Noise 0.30 

Maintenance works for Noise & Vibration reduction 0.20 

Ambient Noise & Vibration Monitoring 0.10 

3 Solid/Hazardous Waste Management  24.55 

Maintenance works 0.30 

TSDF & CHWIF charges 24.00 

Waste Monitoring 0.25 

4 Occupational Health & Safety 0.30 

Maintenance works for Safety equipment & facilities 0.20 

Work Place Monitoring 0.10 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 130 of 216 

 

5 Greenbelt, soil & Ecological Conservation & Protection 0.45 

Equipment & facilities 0.15 

Sapling, Plantation & replantation 0.10 

Soil Quality Monitoring 0.20 

6 ESR @2% of proposed capital  2.42 

Activities in Villages every year as per CER Plan 2.42 

TOTAL RECURRING COST PROVISION FOR EMP/EMS 47.32 
 

 Details of CER as per OM dated 01/05/2018  

 Activity Wise CER Plan 

Sr.No. Activities Planned & Particular Cost (Rs.) 

1 Solar Street Lights  for public lighting in Tribal/BPL Community Areas 600000.00 

2 Gram panchyat through providing drinking water facilities in the villages 

of the region. (R.O.Plant) and BPL family 

125000.00 

3 Development and renovation of infrastructure for Public use 487000.00 

TOTAL CER COST 1212000.00 

 

Village wise Annual CER Plan 

Sr. 

No

. 

Name 

of 

Village 

Budget Allocation, Rs. 

Need of 

Demand 

Project 

Capital 

Cost, 

Rs. 

Total 

CER  

Cost 

1st 

Yr. 

2nd 

Yr. 

3rd 

Yr. 

4th 

Yr. 

5th 

Yr. 

Planned Activities 

1 Daheli, 

Kalgam

, 

Angam 

Planned 

activities 

are 

schedule

d As per 

demand 

raised in 

FGD and 

meeting 

with 

Sarpanc

h 

606.00 

Lakhs 

12.12  

Lakhs 

1
,2

0
,4

0
0
 

1
,2

0
,4

0
0
 

1
,2

0
,4

0
0
 

1
,2

0
,4

0
0
 

1
,2

0
,4

0
0
 

Solar Street Lights  

for public lighting in 

Tribal/BPL 

Community Areas 

2
5
,0

0
0
 

2
5
,0

0
0
 

2
5
,0

0
0
 

2
5
,0

0
0
 

2
5
,0

0
0
 

R.O. based water  

Purifier to  BPL 

family 

9
7
,0

0
0
 

9
7
,0

0
0
 

9
7
,0

0
0
 

9
7
,0

0
0
 

9
7
,0

0
0
 

Development and 

renovation of 

infrastructure for 

Public Use 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 131 of 216 

 

 

Total Rs. 

2
,4

2
,4

0
0
 

2
,4

2
,4

0
0
 

2
,4

2
,4

0
0
 

2
,4

2
,4

0
0
 

2
,4

2
,4

0
0
 Various Activities as 

above 

B Total Plot area  ( sq. meter) 2400.00 Sq. m.  

 Green belt area  

( sq. meter) 

The greenbelt will be developed in area 

admeasuring 540.56 Sq. Mt. (About 23% of total 

plot area). Apart from this company will do 

plantation outside the company premises i.e. at 

kalgam Village @1000 sq. mt. The total greenbelt 

area developed by the company is 1540.56 sq. mt. 

which more than 64% of the total plot area. 

C Employment generation 15 Nos. 

D Water 

i 

 

Source of Water Supply 

(GIDC Bore well, Surface water, Tanker supply 

etc...) 

GIDC water supply department. 

Status of permission from the concern authority. Obtained 

ii Water consumption (KLD) 

  

Category Quantity KLD Remarks 

(M) Domestic  2.00 -- 

(N) Gardening 3.00 1.30 KLD reused from domestic wastewater after 

disinfection 

(O) Industrial  

          Process 20.00 -- 

Washing 5.00 -- 

Boiler 4.50 -- 

Scrubber 2.50 1.1 KLD reused from ATFD condensation & 1.4 

KLD  from ETP after ultrafiltration and softening 

Cooling 5.00 3 KLD reused from ETP after ultrafiltration and 

softening 

Others - -- 

Industrial Total 37.00 -- 

Total (A + B + C) 42.00 -- 

1) Total water requirement for the project: 42.00 KLD 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 132 of 216 

 

2) Quantity to be recycled: 6.80 KLD 

3) Total fresh water requirement: 35.20 KLD 

iii Waste water generation (KLD) 

  

Category Waste water KLD Remarks 

(G) Domestic  1.30 Wastewater to ST/SP then to  disinfection 

(H) Industrial  

          Process 22.30 High TDS WW (@ 1.30 KLD) from process get 

condensed through ATFD attached with solvent 

stripper & Low TDS wastewater 29.20 KLD to 

ETP and 5 KLD will go through Ultra filtration and 

softener and @4.40 KLD from it will be reused in 

Scrubbing and Cooling. 

24.20KL will be disposed to CETP after ETP. 

Washing 5.00 

Boiler 0.10 

Scrubbing 2.50 

Cooling 0.60 

Total Industrial waste 

water  

30.50 -- 

Total  [A + B] 31.80 -- 

- 

iv Treatment facility within premises with capacity  

[In-house ETP (Primary, Secondary, Tertiary), 

MEE, Stripper, Spray Dryer, STP etc. 

 In-house ETP ( Primary, Secondary and 

Tertiary treatment) 

ETP Capacity: 35.00 KLD 

 Solvent stripper followed by ATFD - 2.10 KLD 

 

 Treatment scheme including segregation at source.   

High TDS WW (@ 1.30 KLD) from process get condensed through ATFD attached with solvent 

stripper and its reused in scrubber. Low TDS wastewater (29.20 KLD) to in-house ETP  

Stream wise quality of waste water generation 

Sr. 

No 

Parameters Unit Strea

m  

I 

Strea

m II 

Strea

m III 

Strea

m IV 

Strea

m V 

Stream 

VI 

1 Quantity/Flow KLD 21.0 5.0 0.1 2.5 0.6 1.3 

2 pH -- 5.49 7.12 7.34 7.05 7.25 6.5-9.0 

3 Total Dissolved Solid mg/lit 2250 1200 1200 2495 1200 15-120* 

4 Total Suspended Solid mg/lit 372 1372 425 1500 258 <5000 

5 Chemical Oxygen Demand mg/lit 9213 3713 150 3215 150 <65000 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 133 of 216 

 

6 Biochemical Oxygen 

Demand 

mg/lit 3125 1252 20 1075 20 <18000 

Note: * indicates unit of TDS concentration as gm/lit; 

Stream I- Process (low COD & TDS), Stream II- Washing, Stream III- Boiler blow down, Stream IV- 

Scrubber Bleed-off, Stream V- Cooling, Stream VI- Concentrated Stream from Process to Stripper & 

ATFD  

Stream wise quality of wastewater in Solvent Stripper & ATFD 

Sr

. 

N

o 

Parameters Unit Inlet to Stripper Outlet of Stripper  & 

Inlet to ATFD  

Recovered 

Condensat

e 

1 pH -- 6.5-9.0 6.9-7.1 6.8-7.0 

2 Total Dissolved Solid mg/lit 15000-120000 14600-119000 <100 

3 Total Suspended Solid mg/lit 4800-5000 4700-4900 <50 

4 Chemical Oxygen Demand mg/lit <65000 1800-2200 <100 

5 Biochemical Oxygen 

Demand 

mg/lit <18000 1200-1600 <20 

o Stream I to Stream – V will be collected & combined in collection cum equalization tank and will be 

sent to ETP for further treatment. The details of stream to ETP, Technical details of ETP and 

Efficiency of ETP are presented below. 

 Total proposed wastewater quantity to be treated in proposed ETP is 29.20 KLD.  

 Design criteria of ETP, stream wise quality and stage wise quality of wastewater are given 

below. 

 Design Criteria of ETP:  

 Source of Water Effluent: process, washing and utility etc. 

 Water Effluent Generation: 29.20 KL /Day Max. 

 Capacity of ETP: 35.00 KL/Day Max. 

Stage wise quality of effluent in the proposed ETP 

 

Sr. No Parameters Unit I II III IV 

1 pH -- 6.0 7.3 7.2 7.5 

2 Total Dissolved Solid mg/lit 2070 2350 2200 2090 

3 Total Suspended Solid mg/lit 640 65 80 25 

4 Chemical Oxygen Demand mg/lit 7540 4900 750 590 

5 Biochemical Oxygen Demand mg/lit 2560 2050 310 245 

 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 134 of 216 

 

Note: I. Untreated, II. Primary outlet, III. Secondary outlet, IV. Final outlet 

List of the ETP units 

SR 

NO. ITEM CAPACITY NOS 

1 Collection Tank cum equalization tank 50 KL 1  

2 Neutralization Tank 6 KL 2 

3 Primary Settling Tank 6 KL 1 

4 1st stage Aeration tank 100 KL 1 

5 1st stage secondary settling tank 6 KL 1 

6 2nd stage aeration tank 50 KL 1 

7 2nd  stage secondary settling tank 6 KL 1 

8 Holding Tank 10 KL 1 

9 Dual Media Filter 3 KL/hr 1 

10 Activated Carbon Filter  3 KL/hr 1 

11 Treated water tank 30 KL 1 

12 Sludge Holding Tank 5 KL 1 

13 Filter Press 30 x 30 inch 1 

14 Sludge storage area 10 m2 1 

 

 

Hydraulic Flow Diagram 

 

 

Note: (In case of CETP discharge) : 

Management of waste water keeping in view direction under section 18 (1) (b) of the Water 

(Prevention and Control of Pollution) act, 1974 issued by CPCB regarding compliance of CETP.  

Sr. Parameter Unit Raw Effluent  Treated Sarigam 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 135 of 216 

 

No. Quality/Value Effluent  

Quality/Valu

e 

CETP 

Inlet 

Norms  

1. Flow KL/ Day 29.20 29.00 - 

2. pH -- 5.0 - 8.0 6.5 - 8.5 6.5 - 8.5 

3. Biochemical Oxygen 

Demand 

mg/lit 200- 3500 <400 <400 

4. Chemical Oxygen Demand mg/lit 800 - 9500 <1000 <1000 

5. Suspended Solids mg/lit 300-400 <300 <300 

6. Fixed Dissolved Solid mg/lit 1000-2500 <2100 <2100 

 

The outlet of ETP parameters are well within the CETP inlet norms. Hence the unit will be comply 

Management of wastewater keeping in view direction under section 18 (1) (b) of the Water (Prevention 

and Control of Pollution) act, 1974 issued by CPCB regarding compliance of CETP. 

Brief note on adequacy of ZLD (In case of Zero Liquid Discharge): 

 Not Applicable 

v Mode of Disposal & Final meeting point 

Domestic:  Wastewater to ST/SP then to  disinfection 

Industrial: High TDS WW (@ 1.30 KLD) from process get condensed through ATFD 

attached with solvent stripper and its reused in scrubber. Low TDS 

wastewater 29.20 KLD to ETP and 5 KLD will go through Ultra filtration 

and softener and @4.40 KLD from it will be reused in Scrubbing and 

Cooling. 24.20KL will be disposed to CETP after ETP. 

vi In case of Common facility (CF) like CETP, Common Spray dryer, Common MEE etc. Name of CF 

 CETP- Sarigam Clean Initiative 

Membership of Common facility (CF) 

(For waste water treatment)  

CETP/SCI/PROCER/124/  Dated:7/11/2019 

vii Simplified  water balance diagram with reuse / recycle of waste water 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 136 of 216 

 

 

viii Reuse/Recycle details (KLD)  

 

Source of waste 

water for reuse  with 

quantity in KLD 

(From where it is 

coming) 

Application area 

with quantity in 

KLD (Where it is 

used) 

Characteristics of 

waste water to be 

reused (COD, BOD, 

TDS etc.)  

Remarks regarding 

feasibility to reuse 

i.e. 

Condensed water 

from ATFD (1.10 KLD) 

Scrubber (1.10 KLD) ATFD condensate will 

have TDS<100, BOD, 

COD and other 

parameter will be below 

detectable limit, which is 

feasibility for scrubbing. 

ATFD condensate is 

feasible for scrubbing 

4.40 KLD from 

Ultrafiltration followed 

by softner 

Cooling -3.00 KLD 

Scrubber- 1.40 KLD 

 

TDS<500, BOD, COD 

and other parameter will 

be below detectable limit, 

which is feasibility for 

scrubbing 

Effluent treated 

through ETP and 

ultrafiltration followed 

by softening is feasible 

for Cooling & 

scrubbing 
 

E Air 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 137 of 216 

 

i Flue gas emission details 

No. of Boilers/TFH/Furnaces/DG sets etc. with capacities viz. TPH, Kcal/hr, MT/hr, KVA etc.  

 

- 

Sr. 

no. 

Source of emission 

With Capacity  

Stack 

Height 

(meter) 

Type 

of 

Fuel 

Quantity 

of Fuel  

MT/Day 

Type of 

emissions i.e. 

Air Pollutants 

Air Pollution 

Control 

Measures 

(APCM) 

1 

Steam Boiler - 1 No. 

(Capacity- 850 

Kg/Hr) 

11 

 

NG 

 

55.00 

SCM/Hr 

 

PM<150 mg/Nm3 

SO2< 100 ppm 

NOx< 50 ppm 

 

Adequate stack 

height 

2 
D. G. Set - 2 Nos. 

(1 x 60 &1 x 25 KW) 
5 & 4 Diesel 

23.00 

Lit/Hr. 
 

ii Process gas emission details i.e. Type of pollutant gases (SO2, HCl, NH3, Cl2, NOxetc.) 

  

Sr. 

no. 

Specific Source of emission 

(Name of the Product & 

Process) 

Type of 

emission 

Stack/Vent 

Height (meter) 

Air Pollution 

Control Measures 

(APCM) 

1 
Process Reactor  SO2, HCl 

11 
Two stage water- 

Alkali Scrubber 

2 Process Reactor NH3 11 Acid scrubber 
 

iii Fugitive emission details with its mitigation measures: 

As below:  

 Fugitive emissions are expected to be generated during installation and operational stages of the 

project. During installation stage, main source of fugitive emission is dust which is expected mainly 

due to the movement of vehicles carrying machineries and equipment used for installation. 

During operation stage, leakage through valves, pumps, emission from open drum containing 

chemicals, open feeding; storage tanks, etc. are the major sources of fugitive emissions of organic 

chemicals and VOCs. Excess use of solvent may also results fugitive emission from the process 

vessels. 

Following measures will be adopted to prevent and control fugitive emissions: 

 Airborne dust at all transfers operations/ points will be controlled either by spraying water or 

providing enclosures. 

 Raw materials loading and unloading will be done in covered area. 

 All the raw materials will be pneumatically transfer to the reactor. 

 Care will be taken to store construction material properly to prevent fugitive emissions, if any. 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 138 of 216 

 

 Plantation will be done around the project area and along the roads. 

 Adequate ventilation will be provided. 

 Regular maintenance of valves, pumps and other equipment will be done to prevent leakages 

and thus minimizing the fugitive emissions of VOCs. 

 Entire process will be carried out in the closed reactors with proper maintenance of pressure 

and temperature. 

 Periodic monitoring of work area will be carried out to check the fugitive emission as per the 

norms of Gujarat Factory Rules. 

 Breather valves will be provided on solvent tanks. 

 To eliminate chances of leakages from glands of pumps, mechanical seal will be provided at all 

solvent pumps. 

F Hazardous wastes  

(as per the Hazardous and Other Wastes (Management and Transboundary Movement) Rules 2016. 

i  

Sr. 

no. 

Type/Name of 

Hazardous 

waste 

Specific Source 

of generation 

(Name of the 

Activity, 

Product etc.) 

Category 

and 

Schedule as 

per HW 

Rules. 

Quantity 

(MT/Annum) 
Management of HW 

1 ETP Sludge ETP Operation (Sch.I: 35.3) 25.00 

Collection, Storage, 

Transportation, 

Disposal at TSDF 

site(located outside 

CEPI area). 

2 

Empty 

barrels/container

s/liners 

Handling of Raw 

materials 
(Sch.I: 33.1) 500.00 

Collection, Storage, 

Decontamination, 

Disposal by selling to 

registered vendor. 

3 Used oil 
From plant and 

machinery 
(Sch.I: 5.1) 0.10 

Collection, Storage, 

Transportation, 

disposal by selling to 

registered recyclers. 

4 
Process Residue 

and wastes 

Mfg. Process 

(From most of 

the products ) 

(Sch.I: 28.1) 48.00 

disposal by Co-

processing or 

Incineration at 

authorized site 



612th meeting of SEAC-Gujarat, dated 18.03.2020 

Page 139 of 216 

 

(located outside CEPI 

area) 

5 Spent Carbon 

From ETP &Mfg. 

Process (From 

most  

of the products ) 

(Sch.I: 28.3) 5.4 

Collection, storage, 

transportation, 

disposal by Co-

processing or 

Incineration at 

authorized site 

(located outside CEPI 

area) 

6 
Off specification 

products 
Mfg. Process (Sch.I: 28.4) 0.1 

Disposal byCo-

processing or 

common incineration 

at authorized site 